

TEST REPORT

Report Date : 05/02/2024

Number of Sample : 0002/KRM/2024

Company Name : PT Homliv Anugerah Tritunggal Indonesia Ltd.

Address : Ruko Permata Regency, Jakarta Barat

Factory Address : -

Sample Name : Teak Wood Cooking Spoon Brand homLiv

Date of Sample Received : 04/01/2024

Date of Sample Testing : 04/01/2024 s.d 17/01/2024

Date of Sampling : -

Number of BAPC : -



Attention :

1. This testing report are based on the tested (samples) only
2. It is prohibited to quote/reproduce and/or publish part of this testing report without written permission from BBSPJIKFK

Report No. : 0002/KRM/2024

TEST REPORT

No	Parameter	Unit	Result	Test Method
1.	Pentachlorophenol Content	-	Negative	IKU KMO-04 (GC ECD)

Technical Manager Chromatography Laboratory



This document has been signed electronically using an Electronic Certificate issued by BSrE.

Irma Rumondang Lamria

Attention :

1. This testing report are based on the tested (samples) only
2. It is prohibited to quote/reproduce and/or publish part of this testing report without written permission from BBSPJIKFK

Report No. : 0002/KRM/2024

ATTACHMENT 1. IMAGE OF SAMPLE



Attention :

1. This testing report are based on the tested (samples) only
2. It is prohibited to quote/reproduce and/or publish part of this testing report without written permission from BBSPIKFK